HITACHI

LIST NO. 042)

ELECTRIC TOOL PARTS LIST

B ELECTRIC DEMOLITION HAMMER 1881 -12-25
Type PH-65A PH-65A(A1)




PARTS (Prices are subject to change without notice)

PH-65A(A1)

I;;n Code Nd.; Parts Name oty Remarks usrug;UCE
"1 | 956940 | - Housing Assy 1 includ. 2, 3 86.00
7.2 | 956984 | ‘Brush Holder 2 3.50
3| 949375Z | Slotted Set Screw M M5 x 8 2 (10 pes.y 0.40
4| 956942C| Stator Ass’y 115V 1| includ. 5 11.50
S 945932 Brush Terminal Ass’y- 2 0.40
6 | 956943 Rubber Washer 2 0.40
7 940082 (®HdA. Machine Screw MS x 60 2 0.40
8 956468 Thoothed Lock Washer 2 0.40
9 | 956944 Fan Guide 1 1.20
10 9’56946C Armature Ass’y 115V 1 35.00
11 956683 Stop Plate 2 0.40
12 944904 Urethane Washer (A) D32 1 0.80
13 939390 Ball Bearing (6201 VVCM) 1 2.50
14 944954 Bearing Washer 1 0.40
15 944907 Distance Ring (A) 1 0.80
16 944908 Felt Packing 0.40
17 | 944910 Urethane Washer (A) D40 1 0.80
18 956947 Inner Cover 1 25.30
19 | 939231 | Ball Bearing (6203VVCM) 1 3.10
20 944911 Bearing Cover (A) 1 0.80
21 9497572 Hexagon Secket Hd. Bolt MS x 20 7 (10 pcs.) 0.40
22 939387 Ball Bearing (6001 VVCM) 1 2.90
23 956948 Counter Gear 1 11.40
24 939447 Ball Bearing (6201ZZCM) 1 2.10
25 956995 Ball Bearing (6265DDCM) 1 3.50
26 956949 Bearing Cover 1 0.60
27 956951 Crank Shaft Ass’y 1 23.00
28 944915 Distance Ring (B) 1 1.30
29 | 936850 Feather Key 4x4x15 2 0.40
30 944916 Final Gear 1 19.50
31 | 939252 Bal]\B_earing (6302VVCM) 1 3.30
32 944918 Pin ) D5 x 15.8 2 0.40
33 | 956952 Gear Cover 1 27.60
34 9494552 | Spring Lock Washer 10 for M6 (10 pcs.) 0.40
35 955867 Hexagon Socket Hd. Bolt M6 x 45 6 0.40
36 9569§ Connecting Rod Ass’y 1 includ. 37 18.40
37 944921 Needle Bearing (NK18/20V1) 1 7.60
38 956955 Crank Washer 1 1.20
39 9494577 Spring Lock Washer 7 for M8 (10 pcs.) 0.40
41 | 956996 O-Ring 1 ' 1.10
42 956957 Piston 1 16,10
43 | 944927 L-Ring 1 4.40
44 944928 Piston Pin 1 5.00
45 9569%8 Striker 1 37.00
46 956959 Cylinder Case Ass’y 1 80.00
47 967394 Hexagon Socket Hd. Bolt M8 x 35 4 0.40
48 956960 Urethane Ring 1 3.40
49 956961 Mouth Washer 1 0.80
S0 956962 Mouth Cover 1 0.86
51 956963 Mouth R 1 12.70
52| 956964 Shank Sleeve 1 7.00
53 944936 O-Ring 1 3.90
54 956965 Damper 1 5.30
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PARTS (Prices are subject to change without notice)1 PH-65A(A1)
I;J?:." Code No. Parts Name Q'ty Remarks LISL;;‘ICE
S5 | 956966 Seal Ring 1 1.20
56 | 956967 Oil Felt 1 0.40
57 | 93696% | Felt Holder gSLNCIZE 1 0.60
58 | 956969 Holder Seal 1 0.40
59 | 949217Z | (BHd.Machine Screw M4 x 12 13 0.40
60 9494532 Spring Lock Washer 13 for M4 (10 pcs.) 0.40
61 955011 Oil Gauge 1 3.90
62 | 956970 Cover Plate 1 1.40
83 | 956971 Cover Seal 1 0.40
64 949237Z | (®HHdA. Machine Screw MS x 12 6 (10 pcs.) 0.40
65 94945427 Spring Lock Washer 6 for MS (10 pcs.) 0.40
66 999032 Carbon Brush 2 2.20
67 | 940540 Brush Cap 2 0.50
68 944960 Cap Rubber 2 0.40
69 | 956972 Cap Cover 2 0.40
70 956973 Front Cover 1 46.00
71 944939 Belleville Spring (B) 12 0.40
72 9497592 Hexagon Socket Hd. Bolt M8 x 30 6 (10 pcs.) 0.40
73 956974 Lever 1 15.00
74 956975 Lever Spring 1 0.60
75 | 956976 Lever Washer 1 1.20
76 | 956985 Split Pin D4 x 25 2 0.40
77 943364 Needle Roller 1 0.40
78 956977 Tail Cover 1 . 2.60
79 | 956128 Single Pole Switch (Screw Type) 9/7 /4 L AaM 2ﬂ0- AH] \.SC‘J 9.00
80 956978 Handle - 1 . 11.40
81 9496522 Hexagon Socket Hd. Bolt M6 x 25 4 (10 pcs.) 0.40
82 9393112 Connector 1 1.10
84 5004042 Cord Ass’y 1 w/o terminal 16.10
85 930108 Cord Clip 1 0.50
86 9492927 @®Hd. Machine Screw M4 x 1 1 made of brass (10 pcs.) 0.40
87 — Vinyl Tube - 1 -
89 | 956980 Handle Cover 1 6.40
90 | 956981 Support 1 2.80
91 | 944947 | Side Handle G5, 95— |1 5.90
92 9449438 Handle Stay 1 1.30
93 944949 High Tension Bolt M8 x 16 2 0.40
94 | 944950 U-Nut (B) M8 2 0.50
95 944951 Glip 1 3.00
96 944952 Handle Shaft 1 1.00
97 | 949510Z Rivet D2.8 x 4.8 4 (10 pes.) 0.40
99 |. 931848 Oil Feeder 1 3.00
100 | 955992 Wrench 1 1.40
101 | 872422 Hexagon Bar Wrench 6 1 for M8 bolt 0.50
102 944459 Hexagon Bar Wrench § 1 for M6 bolt 0.40
103 — Caution Plate 1 -
104 944961 Bull Point 1 -
105 — Name Plate 1 —
106 | 944958 Case Ass'y 1 -

108 945454Z Spring Lock Washer 7 for M§ (10 pcs.) 040
110 9494262 Washer ks 4 for M8 (10 pcs.) 0.40
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